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HERAL RGN R A B TREA R A

Applicant  YUEQING NEW CHENGNAN SURFACE TREATMET ENGINEERING CO.,LTD

oo o#k SRIETTAET R X IR X CX-CT

Address YUEQING CITY ECONOMIC DEVELOPMENT.ENVIRONMENTAL PARK AREA C-C7

PAF SRR Z A & BoRe 5 B e R E A R BUERAIA
The following sample(s) and sample information was/were submitted and identified by/on the behalf
of the client

B 44 Ag

Sample Name

o i 9T

*i HA 227 SJ-04

Part No.

PR TR CuSn

Material

P b M H 2016.12.13

Sample Received Date  Dec. 13,2016

PSS 4 2016.12.13-2016.12.17

Testing Period Dec. 13,2016 to Dec. 17,2016

ornEE sk MR R, X FTRACAE M 04T (Pb), 8 (Cd), K (Hg), 754 (Cr(vl))
HEATIIA

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(VI)) in the submitted sample(s).

ACL 004 45 S 25 SR L

Test Method/Test Result(s) Please refer to the following page(s).

Tested by /52 =4 é:ZL Reviewed by &
‘ H
f%'*‘-’ S 2016.12.17

Senior Laboratory Manager No. R131271892

T AR OB M R 1996 5
inbiao(Shanghai) Co., Ltd. No.1996,Xinjinqiao Road, Pudong New District,Shanghai,China
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Z5i8 Conclusion
AR KIETR S aR
Tested Sample According to directive Result
FEATHE A
_ 2011/65/EU 5
Submitted Sample At Pass
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B AR I 45 B & RK B RoHSHE 4201 1/65/EUEE K 1) R A8«
Pass means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU.
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KMAKHE Test Method
MR
W5 W7k Mo
Test Item(s) Test Method .
Equipment(s)
% (Pb) Lead (Pb) ZFIEC 62321-5:2013 Ed. 1.0 ICP-OES
Refer to IEC 62321-5:2013 Ed.1.0
4% (Cd) Cadmium (Cd) ZZTEC 62321-5:2013 Ed. 1.0 ICP-OES
Refer to IEC 62321-5:2013 Ed.1.0
K (Hg) Mercury (Hg) ZHTEC 62321-4:2013 Ed. 1.0 ICP-OES
Refer to IEC 62321-4:2013 Ed.1.0
NI (Cr(VI)) Hexavalent IEC 62321-7-1:2015 UV-Vis
Chromium(Cr(VI))
KZE R Test Result(s)
t 2011/65/EUTE4-FR1E
MR H Test Item(s) 3 Result ik MDL Limit of Directive
2011/65/EU
1 (Pb)
Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
% (Cd)
Cadmium (Cd) P 2 mg/kg 100 mg/kg
7k (Hg)
Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
NS (Cr (VI)) v
Hexavalent Chromium(Cr(VI)) N.D. 0.10 pg/em(LOQ) 1000 mg/kg
TURAE 5 /AL R SRR Y

Tested Sample/Part Description Silver-white plating

i TR, |, RZHERCEEER.
-N.D. = RAH T U7k R e e )
-mg/kg=ppm= H 7L
-LOQ = &R, MR E R 40.10 pg/em?
SIS IR /N T0.10 pgfem?2,  FESAKS H S
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million
-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?
-"The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?2. The
coating is considered a non-Cr(VI) based coating.
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KW FE Test Process
1. & (Pb), 4% (Cd)

Lead (Pb), Cadmium (Cd)
BIEE M 7 R R T BEESRGELOEH
Take a portionaof —" —  Talze outthe substrate after
Adddigestionreagent
the sample ¢ e the plating had heen dissalwved
HICP-OES+- ﬁﬂf%??}i_ﬁﬁ HEEEHBRETER P
— Make up with ) Transfer theplating di gestive
finalyzed by [CP-OES deionized water solutioninto avolumetric flask
2. 7k (Hg)
Mercury (Hg)
BIEE M 7 A R T BEESRGELOEH
Take a portionaof —" —  Talze outthe substrate after
Adddigestionreagent
the sample ¢ e the plating had heen dissalwved
HICP-OES+- ﬁﬂf%??}i_ﬁﬁ HEEEHBRETER P
— Make up with ) Transfer theplating di gestive
finalyzed by [CP-OES deionized water solutioninto avolumetric flask
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3. s (Cr (V)
Hexavalent Chromium(Cr(VI))
B 3& & s, ¥ FH 3Rk Z2 B ITIEF BrE R
Talke a portionof — Extraction with — Filter and remove
the sample hoiling water the sample
. T
FUY-Visi 47 AR B TEH A
S— S— Adjustthe pH walue
Analyzed by UV -Visg Addtest solution .
of the solution
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Fan B A
Photo(s) of the sample(s)
- [
mk 0 1 2 3 4 S
skl T 4E P skekek
***End of report ***
Tto ARZCTITIHF

PSR T TE AN RS 5 B a2 RS FCRL, AR A AT 45 R OO SR i 915

& I AR .
The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.
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